Breakdown Catalogue for SS49

JCK(Q07-01)- BOS( AT ) -1A

11

15

By

STEERING

= |k®m EHRAE ]
NG |CODE DESCRIPTION gr
1 |40100BMBT001 |[HANDLE COMP. 1
2 [B01091004565  |BOLT 10X1.25X45MM 1
3 [B04171012565  |UNUT 10X1.25MM 1
4 |40001J4AT001  |L.GRIP 1
5 |40210J4AT001  |R. GRIP ASSY. 1
6 [40211J4AT001  |R. GRIP 1
7 |40212)4AT001  [THROTTLE GUIDE TUBE 1
8 [40300BMOT001 |CABLE ASSY.THROTTLE |1
9 [40008BMOT000 [JACKET,RR. BRAKE CABLE |1
10 [B02000501025  [SCREW 5X10MM 1
11 |40270BMBT000 |BRAKE CABLE ASSY. 1
12 [40273BMOT000  [PIN,STOP( GOLD COLORED) |1
13 [40271BMOT000 [NUT, ADJUSTING 1
14 40340BMOT001 |[JUNCTION BOX 1
15 |40274BMBT000 [SPRING ( GOLD COLORED ) |1
16 |40306BMOT000 |CABLE THROTTLE 1 1
17 40307BMOT000 |CARBURETOR LINE 1
18 [40308BMOT000 |OIL PUMP LINE 1
FH. HEFX

LEVER/HANDLE SWI

- |k®m EHRAE ]
NG |CODE DESCRIPTION gr
1 |40500BMOT000 |LEFT HANDLE SWITCH ASSY. |1
2 [40002BM0T000 |LEFT LEVER ( 145mm ) 1




LEVEK MOUNTING SCREW

3 |40004BMATOOO [ OV 1
4 [B04000500065 | NUT SMM 1
5 [91600BMAT000 [STOP SWITCH ASSY. 1
6 [40600BMoOTOO1 [Fooo ! T P 1
7 |40610BMOT001 ~ [RIGHT HANDLE SWITCH 1
8 [40620BMOT000 [R. SWITCH FIXING SEAT 1
9 [B02000502025  [SCREW 5X20MM 2
10 |B02000502525  [SCREW 5X25MM 2
11 |40510BMOT000 |LEFT HANDLE SWITCH 1
12 [40520BMOT000  |L. SWITCH FIXING SEAT 1
13 |B07000000505  |WASHER SMM 1
X

FRONT FORK

= |k®m EHRAE ]
NG |CODE DESCRIPTION gr
1 [43300BMBT000 |F.R. FORK ASSY. 1
2 |43200BMBT000 |F.L. FORK ASSY. 1
3 [43204BMBT000 [CAP BOLT 2
4 [B190123200B0  |O-RING 23.2X2.65MM 2
5 |43230BMBT000 [INNER TUBE COMP 2
6 [43202BMBT000 |SPRING 2
7 |43200k00P000  |COVER, ANTI-DUST 2
8 |43207K00P000  [CLIP 2
9 [43260K00P000  [OIL SEAL 2
10 [43214BMBT000 |FR. FORK PISTON 2
11 [43208BMBT000 |PISTON RING 2
12 [43203BMBT000 [FR. FORK SPRING 2
13 [43201BMBT000 |OUTER TUBE, 1 1
14 [43237BMBT000 |[SHAFT , 2 2
15 [43301BMBT000 |OUTER TUBE , 2 1
16 [43209J0AP000  |GASKET 2




17 [B01090601265  |BOLT 6X12MM 2

18 |43008BMATO000 [NUT 2

19 |43005BMBT001 |BALL RACE COVER 1 16
20 |43001BMBTO001 |BALL RACE, CONNECTING |1 T
21 [Bos010150000 |71 AT EAPEEEE gy g
22 |43003BMBTO000 |BALL RACE, 2 2

23 |43004BMBT000 |BALL RACE 4 1

24 |43100BMOT001 |UNDER BRACKET COMP. 1

25 |B01091003065  |BOLT 10X1.25X30MM 2

26 |B01090601265  |BOLT 6X12MM 1

27 |43035BMBT000 |BRAKE HOSE HOLDER 2 1

28 |B01070601625  |BOLT 6X16MM 2

29 |43021BMBTO001 |FR. BRAKE HOSE HOLDER |1

30 |43150BMAT000 |CABLE HOLDER 1

IS

FRONT WHEEL

e BHRALE

NO.|CODE DESCRIPTION

1 |44100BMOTBHA [RIM COMP.3.5X12 “(BLACK)

2 |44600BMOT910 |DISTANCE COLLAR COMP.

3 |44300BMOT000 |OIL SEAL 22X35X7

4 |B12016020100  |BALL BEARING 6201-2RS

5 |B140107D12AB  |TIRE 120/70-12 ( DOT )

6 |B1403Z201100  |RIM VALVE

7 |B04171212563  |UNUT 12X1.25MM

8 |44004G4CT000 |FR. WHEEL AXLE

9  |44005BMOT000 |COLLAR

10 [44200BM0T000 |SPEEDOMETER GEAR COMP.

11 [B1404Z2011C0  [CAP, VALVE 1

pt




FRONT DISK BRAKE

- 7

o |wm BHRALE 2

NO.|CODE DESCRIPTION gr
DISC BRAKE ASSY., FR.(UP

I [4S000MFTBI3 | o N, BLACK) 1
DRKARKE

2 45014BMBT000 I EVER ( 14SMM a0 14MM ) 1

3 |4501571CT000  |LEVER MOUNTING SCREW |1

4 [B04160600065  |NUT 6MM 1
NMASIEKRK UYLINDEK

PR A e 1

6 |4s02371DTO00  [XAP7 R 1

7 |B01070602365  |BOLT 6X23MM 1

8 |45200BMBT000 [FR. BRAKE HOSE 1

9 |45500J4FTB30  |CALIPER ASSY. (BLACK) 1

10 [45110J4FT000  |BRAKE PAD KIT ASSY “

11 [91700J3AT000  |STOP SWITCH ASSY. 1

12 |45033BMBT000 [BRAKE DISC (Silver) 1

18 [45036BMAT000 |BOLT 3

14 |45653BMBT000 |WASHER 2

15 [45651BMBT000 |FLANGE BOLT 1

16 [45039J4FT000  |BOLT 8X36MM 2

HER

MUFFLER

T N ZX |

= AR =

NO |CODE DESCRIPTION gr

1 [47100BMBT00G |MUFFLER ASSY. 1

2> |47200BMBT00C |MUFFLER CANISTER ASSY. |1

3 [47121BMBT00G |SEAL WASHER 1

4 |47105BMBT00B |EXHAUST PIPE ASSY. 1

5 |47123BMBT000 |[MUFFLER FIXING PLATE 1

6 |47740BOET000 |MUFFLER BUSH 1

7 |B01090803565  |BOLT 8X35MM 1

12




11

8 [B01090802065  |BOLT 8X20MM 1 /
9 [47800BODT000  |GASKET, EXHAUST PIPE 1 b
10 [B01090601665  |BOLT 6X16MM 2
11 [47041B20T000  [MUFFLER HOOP 2
12 [47042B20T000  |ADIABATIC RUBBER 2
13 |B01090805565  |BOLT 8X55MM 2
14 [B02050802565  |BOLT 8X25MM 3
15 |B07030000805  |WASHER 8MM 3
16 |B07000000805  |WASHER 8MM 3
17 |B07030000804  [WASHER 8MM 2
18 |B07000000804  |WASHER 8MM 2
2o Es

AIR CLEANER

= |k®m EHRAE ]
NG |CODE DESCRIPTION gr
I [49101BMBT003 [CASE, AIR CLEANER 1
2 [49001BMBT004 |COVER, AIR CLEANER 1
3 |49002BMBT005 |INTAKE PIPE 1
4 [49200BMBT003 |FILTER ELEMENT 1
5 [49103BMOT001 [SEAL GASKET 1
6 |49005BMOT001 |CONNECTING PIPE 1
7 |B05074202005  [SCREW 4.2X20MM 5
8 [B13060602005  [SCREW 6X20MM 2
9 [49023BMo0T000  |[BUSH 2
10 [49022BMOT000 |GROMMET 2
11 |49016BMOT000  [CLIP 42.5 ( GOLD COLORED ) |1
12 |B05074201205  [SCREW 4.2X12MM 4
13 [49000BMBT001 |AIR CLEANER ASSY.COMP. |1
14 [49371BODT000 |GUIDE, BRAKE CABLE 1
15 |B0109061265  |SCREW 6X12MM 2
16 |57051B2GT000 |PLATE,ONE WAY VALVE 1




17 |49853BMBT001 [HOSE Il 185MM 1
18 |49852BMBT001 [HOSE I 250MM 1
19 |49851BMBT001 [HOSE 210MM 1
20 [49840BOES000 |ONE WAY VALVE Il 1
21 [49805BMBT000 |[SPRING [1,LOCK ¢17.5 4
22 [49870B2GT000  |AIR CLEANER,SMALL 1
23 [49855BOES000  |SPRING [1,LOCK ¢16.5 2
b ]

FUEL TANK

= |k®m EHRAE ]
NG |CODE DESCRIPTION gr
1 |50100BMBT001 [FUEL TANK COMP. 1
2 [B01090601265  |BOLT 6X12MM 4
3 [50300BMOT000 |FUEL COCK ASSY. 1
4 [50301BMOT000 |FUEL HOSE, 1 (4.5X8.5X80) |1
5 [50316BMBT000 |SPRING(BLACK) 1
6 [50307BMOT000 |CLIP 8MM 4
7 |50302BM0T000 |VACUUM HOSE, 1 (4X8X360) |1
8 [50306BM0T000 |CLIP 7MM 2
9 [50303BMOT000 |FUEL HOSE, 2 (4.5X8.5X250) |1
10 |50340BMAT000 [FUEL FILTER ASSY. 1
11 |50800BMBT000 [SENDER UNIT 1
12 |50801BM0T001  [BOLT 5X16MM 4
13 |50004BMBT000 [SENDER UNIT GASKET 1
14 |50312J0ET000  [SEAL RING 1
15 |B070200005005 |WASHER SMM 4
16 |50352BM0T000 [FUEL FILTER 1
17 |50391JOETO000 GASKET 1
B

SEAT
[ [#m BRI o
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NO |CODE DESCRIPTION 31 .
1 [51100BMBT004 [SEAT ASSY. 1 e —
2 |51080BMBT000 [SEAT HINGE 1 2;;;:_*:—_—'*;::__
3 [51001BMBT000 |BOLT, SEAT HINGE 1 v st wpiasy
4 [08011H60X000 |BOLT 6X14MM 2 S
5 |51004BMBT001 |LUGGAGE BOX 1 gt
6 |B01090601265  |BOLT 6X12MM 2 |44
7 [52011BMBTY50 RR.. CARRIER 1
COMP ( YELLOW )
7 |52011BMBTB10 |RR.. CARRIER COMP ( Black ) |1
8 |B02050803565  [SCREW 8X35MM 2 E&:IF'”:Z;EM“;;“E CS;‘;_'
9 |B05075001605  |SCREW 5X16MM 1
10 |B04070600063  [NUT 6MM 2
11 |05533BMBT002 |TIRE PRESSURE 1
12 |08032BMOT000 |O-RING 84.4X3.1MM 1
13 |05568BMBT003 |STICKER “EPA” 1
14 [osse7BMBTO03 [ T T 1
=1
REAR WHEEL
o [k® BRI >
NO.|CODE DESCRIPTION gl'
1 |54100BM0TBHA |RR.RIM COMP. 3.5X12” 1
2 (B140108D12AB TIR];Z 130/70-12 (DOT) 1
3 |B14037201100 RIM VALVE 72-01-1 1
4 |54200BMBT000 |BRAKE SHOEKIT 2
5 [54001BMBT000 |SPRING(BLACK) 2
6 [54003BM0T000 |CAM SHAFT, 2 1
7 |54250BM0T000 |CAM SHAFT LEVER, ASSY 1
8  (54002BM0T000 |INDICATOR PLATE 1
9 |54008BMBT000 |TENSION SPRING 1
10 logo12BMOTO00 |HEX.BOLT 6X30MM 1




11 [(B04171615063

UNUT 16X1.5MM

12 |65701BMBT001 |REAR FENDER 1
13 [65803J0ET000  [SPRING NUT 6MM 2
14 |B01090602060  |BOLT M6X20MM 2
15 |54027BM0T000 |CAP 1
16 |B1404z2011C0 |CAP, VALVE 1

17 |B190101000A0

O RING 10X1.9MM

=t

FRAME BODY

= |k®m EHRAE ]
NG |CODE DESCRIPTION gr
1 |57100BMBT007 |[FRAME COMP. 1
2 [sss03Bmoroo |7 N BULE 1
3 [B04171212563  |UNUT 12X1.25MM 1
4 |58301BMBT000 |E/G MOUNTING BOLT, 2 2
5 [B04171012565  |UNUT 10X1.25MM 2
6 |[58320BMBT000 |E/G BRKT JOINING. COMP. |1
7 [58302B0DT000  |[DAMPER 2
8 [58304BMBT000 [SPRING 2
9 [58800BMOT000 |SEAT CATCH COMP. 1
10 [B01090602065  |[BOLT 6X20MM 2
11 |57080BMBT000 |CARRIER BRACKET 1
12 [B01090601265  |[BOLT 6X12MM 4
13 |B04070800064  |UNUT 8MM 1
14 |58350BMAT000 |BUFFER, ENGINE BRACKET |2
15 |58900BMBT000 |SEAT CABLE 1
16 |58507BMOT000 |CUSHION, MID STAND 1
17 |58360BMBT000 |E/G BRKT COMP. 1
18 |58520BMOT000 |[MAIN STAND COMP. 1
19 |58590BMOT000 |[PIN(GOLD COLORED) 1
20 [58508B0DT000 |RUBBER WASHER 10MM 1




21 |63016BODT000  [SPLIT PIN 1

22 |58510BMOT000 [MAIN STAND SPRING ASSY |1

23 |B100432007P0  [RIVET3.2X7MM 2

24 |58700BMOT000 [SIDE STAND COMP. 1

25 [5700sB0DTO00  [¢ 2 > F S TAND 1

26 |57010BMOT001 [SIDE STAND SPRING ASSY |1

27 |B07030001005  [WASHER 10MM 1

28 |57001BMBT000 [FRAME BODY NO. PLATE 1

29 |57006BMOT000 [HOOK 1

EER

REAR ABSORBER

s EHRAM o

NO.|CODE DESCRIPTION QT

1 [63100BMOT005 [ 00 =" 1
COMP__( SIT VER )

2 |B01090803564  |BOLT 8X35MM 1

3  |B01141004063 BOLT 10X1.25X40MM 1

4 |63016BODT001  |SPLIT PIN 1

5 |B04070800065  |NUT 8MM 1

Vb

OIL TANK

= |k®m EHRAE ]

NG |CODE DESCRIPTION gr

1 |64001BMAT000 [OIL TANK 1

2 |64090BMATO000 [OIL TANK CAP 1

3 [B01090601265  |BOLT 6X12MM 2

4 |64100BMAT000 [OIL LEVER GAUGE ASSY. 1

5 [50307BM0T000 |CLIP 8MM 1

6 [64000BMAT000 |OIL TANK ASSY. 1

BT RAR




FRONT FENDER

= |k®m EHRAE ]

NG |CODE DESCRIPTION gr

1 |65101BMBTY50 [FRONT FENDER , (YELLOW) |1

1 |65101BMBTB10 [FRONT FENDER , (BLACK) |1

2 [B04070600063  |NUT 6MM 2

3 66300BMBTO000 ll:i;\TKF(‘TﬁP(A\/TRpD DOT 2

4 |65120BMBT000 |FRONT FENDER BRACKET, 1 |1

5 |65110BMBT000 |FRONT FENDER BRACKET,2 |1

6 [65114BMBT000 |SCREW W/WASHER 6X16MM |4

BFEH

HANDLE COVER

= |k®m EHRAE ]

NG |CODE DESCRIPTION gr

1 [65201BMBTY51 |[HANDLE COVER, 1, (YELLOW)|1

I [65201BMBTB11 |[HANDLE COVER, 1, (BLACK) |1

2 [65202BMBT00  |HANDLE COVER, 2 1

3 [65203BMBT000 |METER VISION ASSY. 1

4 [B05075001605  |SCREW 5X16MM 2

5 [B05075001205  [SCREW 5X12MM 2

6 [B05074001205  |SCREW 4X12MM 2

7 |B05074001605  |SCREW 4X16MM 2

8 [B05073001005  [SCREW 3X10MM 4

9 [B13010501405  |SCREW 5X14MM 1

10 40470BMBT000 RKEARK VIEW MIKRKUR ASSY., Z 1

11 |40460BMBT000 éb]:xl(A(/‘Hi\\N MIRRORK ASSY., I 1
(RIACK)

BIAE

FRONT COVER

e BRI

NO.|CODE DESCRIPTION




1 [65301BMBTYSA |LEG SHIELD, (YELLOW) I

1 |65301BMBTBIA |LEG SHIELD, (BLACK) I

2 [65314BMBT000 [SCREW 1

3 [0802774AT000  [PLASTIC WASHER !

4 |B05074201605  [TAPPING SCREW 4.2X16MM |4

5 [65367BMBT000 [COVER , R 1

6 [65366BMBT000 [COVER , L 1

7 [B05074001205  [TAPPING SCREW 4X12MM |6

8 [65801BMAT000 [SPRING NUT 4MM 4

FiP B AR

BODY PANELS

= |k®m EHRAE ]

NO.|CODE DESCRIPTION gr )

1 [65402BMBT000 |[FRONT INSIDE BODY PANEL |1 1 SN 3

2 |65403BMBT000 |VIN PLATE COVER 1 P 4

3 [51011BMBT000 |HOOK, HELMET 1 a - J—

4 |B01090603065  [BOLT 6X30MM I . B\ \ r \ 2

5 |B05074801605  [SCREW 4.8X16MM 6 1 - \ T 3 =
6 [65802BMAT000 [SPRING NUT SMM 4 S5 \ \ 49 3 8 N

7 |6s801BMATO00  [SPRING NUT 4MMm o] 2% SN ‘ _
8 [6s407BMKTOO1 [0 TR FERDER I 3y TN A
9 [B05074001605  [SCREW 4X16MM 10

10 [65406BMBTYS0 |[FLOOR BODY ( YELLOW) |1

10 [65406BMBTBI0 |FLOOR BODY ( BLACK) |1

11 [6s813BMBTO00 | 0000 T R 1

12 [65401BMBT000 |FLOOR, BLACK I

13 |08011H60X001 ~ [BOLT 6X14MM 4

14 |B01090601265  [BOLT 6X12MM 4

15 |B07030000505  |WASHER SMM 4

16 |B05074001605  |SCREW 4X16MM 3




R

SIDE COVER

= |k®m EHRAE ]

NG |CODE DESCRIPTION gr

I [65601BMBTY50 |[SIDE COVER,1 (YELLOW) |1

1 [65601BMBTB10 |[SIDE COVER,1 (BLACK ) 1

2 |65602BMBTYS0 |SIDE COVER,2 (YELLOW) |1

2 |65602BMBTB10 |SIDE COVER, 2 (BLACK) 1

3 [65605BMBT001 |SIDE COVER, 3 1

4 [65619BMBT000 |SIDE COVER, 4 1

5 |65606BMBTYS0 |SIDE COVER, 5, (YELLOW) |1

5 |65606BMBTB10 |SIDE COVER, 5, (BLACK) 1

6 [B05074001205  |SCREW 4X12MM 4

7 |B05075001605  |SCREW 5X16MM 5

8 [65802BMAT000 [SPRING NUT SMM 4

9 [B05075001205  |SCREW 5X12MM 4

10 |65608BMBT000 |CAP , DECORATION 2

11 |B02000602003  [SCREW 6X20MM 2

12 [08021BMBT000 |WASHER 2

13 [65616J00P000  |RUBBER WASHER 2

14 |65627BMBT000 |BUSH 2

15 |66300BMBT001 |- 2
REEI ECTOR(RED DOT

16 |B04070600063  [NUT 6MM 2

WE

SPEEDOMETER.

= |k®m EHRAE ]

NG |CODE DESCRIPTION gr

1 |70000BMBT00S |SPEEDOMETER COMP. 1

2 [B05074001205  [SCREW 4X12MM 2

3 [72900BMBT000 |SPEEDOMETER CABLE COMP. |1

4 [70001BMBT000 |BULB 12V-3W 2




5 [70036BMBT000 |BULB 12V-2W 4
6 [B05074001205 TAPPING SCREW 4X12 MM 1
7 |70003BMBT001 |SPEEDOMETER COVER 1
8 |76000BMBT002 |DIGITAL WATCH 1
9 [75000BMBT004 |SPEEDOMETER WIRE ASSY |1
10 |88900BMOT001 |[KEY NUT LEFT 1
11 |88900BMBT001 [KEY NUT RIGHT 1

51211 , BUK2007-2-26
B 5T /8T KAT
FLASHER LIGHT/HEAD LIGHT

N~

B1T

- |wm IR ]

NG |CODE DESCRIPTION gr _ i

1 [81100BMBTOO1 [ > TSR S AR 19

2 |s1300BMBTOO1 AR TromTssT 1 \%% 1) ?}%
2 ( DOT

3 |81102BMBT001 |LIGHT COVER, L. 1 \ 9 6 °

4 [81302BMBT001 |LIGHT COVER, R. 1 \_’7'

5 [81107BMBT000 [INNER COVER 2 2

6 [$110SBMBT001 [BOWL, REFLEX LIGHT 2

7 |81101BMBT001 [F. L. BULB BASE 1

8 [81301BMBT001 [F. R BULB BASE 1

9 [81501H70x000  [BULB, 12v/10W 2

10 [81110BMBT000 |[WIRE ASSY. , F.L. FLASHER |1

11 [81310BMBT000 |[WIRE ASSY. , F.R. FLASHER |1 ;

12 [80000J4AT001  |[HEAD LAMP ASSY. 1 |

13 [B24010620000  [BULB , HEAD LAMP 2 N

14 [70001BMBT000 [BULB 12V-3W 2

15 [B05003501303  [SCREW 3.5X13MM 2

16 |08005AE0D000 SCREW W/WASHER 5X11.5MM]|»

17 [B05004201603  [SCREW 4.2X16MM 2




TAIL LIGHT

- |wm IR ]
NG |CODE DESCRIPTION gr
FLASHER LIGHT ASSY.,
e
1DOT
3 [81102BMBT001 |LIGHT COVER, L. 1
4 |81302BMBT001 |LIGHT COVER, R. 1
5 [81107BMOT000 [INNER COVER 2
6 [8110SBMOT001 |BOWL, REFLEX LIGHT 2
7 [81502BM0T001 ~ |BULB BASE 2
8 [B05004001203  [SCREW 4XI12MM 2
9 [81501H70X000 [BULB, 12V/10W 2
10 [81510BMOT000 |WIRE ASSY. , F. L. FLASHER |1
11 [81710BMOT000 |WIRE ASSY. , F. R. FLASHER |1
12 [82000BMOT001 ~|TAIL LIGHT ASSY. (E MARK) |1
13 [B05074002005  |SCREW 4X20MM 2
14 [82011G00P000  |RUBBER WASHER 3
15 [82005JLOT000  |BULB 12V 21/5W 1
16 [82008BMOT001 |INDICATOR LENS 1
17 [82003BM0T000 |TAIL LIGHT BASE 1
18 [86502BM0T000 |RR . REFLECTOR ( E MARK ) |1
19 [82900BMOT000 |WIRE ASSY. , TAILLIGHT |1
20 |08202BM0T000 ~ [LICENSE BRACKET 1
21 |B04061012565  [NUT10X1.25MM 2
22 |B04070600065  [NUT 6MM 3
23 |81511BM0T000 |[FLASHER LIGHT CUSHION |, L|1
24 |65802BM0T000  |SPRING NUT 5MM 2
25 |$1708BM0T000 |[FLASHER LIGHT CUSHION , R|1
26 |B07030001005  |WASHER 10MM 2
27 |B04070600054 [NUT 6MM 2
28 |08203BMBT000 |[BRACKET REAR LICENCE |1
29 |B04070600054 [NUT 6MM 2




30 (BO7030000604 |WASHER 6MM 2
31 [B01010601624 [BOLT 6x16MM 2
32 [B01090601664 [BOLT 6x16MM 2
G
se

ELECTRICAL EQUIPMENT I

= |k®m EHRAE ]
NG |CODE DESCRIPTION gr
1 95000BMDT000 [HORN (E MARK) 1
2 [92000BMBT007 |WIRE HARNESS ASSY. 1
3 [98801B09F000  |REGULATOR COMP. 1
4 [94000BMBT000 |STARTER RELAY COMP. 1
5 [96900BMBT000 |WIRE HARNESS 1
6 [88101BMOT001 |COVER MAIN SWITCH 1
7 [88100BMBT000 |[MAIN SWITCH ASSY. 1
8 [88400BMOT000 |LOCK ASSY., FUEL TANK |1
9 [88501BMBT000 |LOCK 1 1
10 |88502BMBT000 [LOCK,SIDE COVER3 NUT 1
11 88801BMBT000 |LOCK SEATI 1
12 (88802BMBT000 |LOCK SEAT2 1
13 |88800BMBT000 [LOCK SEAT , ASSY 1
14 [96100BMOT000 |BATTERY ASSY. 1
15 |B07030000605  |WASHER 6MM 2
16 |B07000000605  |WASHER 6MM 2
17 |B04000600055  [NUT 6MM 1
18 [96202BMAT000 [IGNITION COIL ASSY. 1
19 [96201BMAT000 |COVER, IGNITION COIL 1
20 [B07000000505  |WASHER SMM 1
21 [B07030000505  |WASHER SMM 1
22 [B02000502025  |SCREW 5X20MM 1
23 [96800BMAT000 |FUSE 8A,250V 1
24 [08802BMBT000 |BOLT 6X12MM 2




25 |B05074001005  [SCREW 4X10MM 2
26 |96001K00P000  [BAND 250MM 3
27 |96003K00P000  [BAND 200MM 3
28 |96002K00P000  [BAND 150MM 1
29 |96200BMAT000 [IGNITION COIL ASSY 1
30 [88000BMBT000 |LOCK ASSY. 1
31 [B01090601265  |BOLT 6X12MM 3
FLASAHXAUDIU FILUIT
32 96500BM0T001 COMP_( DQT 10W ) 1
33 [97701BM0T000 |C.D.I. UNIT COMP. 1
34 [B01090601065  |BOLT 6X10MM 1
BT TR
STICKER ___:I L;
- 7] :
7 |rm BHRAK ° [: — S5g5 3
NO |CODE DESCRIPTION M t j
1 |05513BMBTO0E |STICKER.SIDE COVER LH 1 - - -
2 |05512BMBTO0E [STICKER SIDE COVER RH 1 e .
3 |05525BMBTO0E |STICKER FRONT COVER 1 t j
4 |05521BMBTO0E |STICKER FRONT COVERLH |1 t j ‘_ .
5 |05522BMBTOOE |STICKER FRONT COVER RH |1 /L5
RETE il
TOOL KIT
T N ZX |
- |wm EHRAE =
NO.|CODE DESCRIPTION gr
1 |02110BMOT000 |TOOL BAG 1
2 |02102BMOT000 [SPARK PLUG SOCKET 1
SPARK PLUG SOCKET
3 [02101BMOT000 [ 1
4 |02103BMOT000 |[SCREW DRIVER 1
5 |02104BMOT000 |HANDLE 1
6 |02114BMOT000 |FILTER, OIL TANK 1
7 |02115BM0OT000 [RR. ABSORBER ADJUSTER |1




R
ENGINE ATTACHME

(2]

fio 3

BMRAE

NO.[CODE

DESCRIPTION

1 |08351BMOTC10

STARTING SHAFT ( SILVER )

2 |B02050602565

SCREW 6X25MM

|y




